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FCC RF Test Report

APPLICANT : Motorola Mobility LLC
EQUIPMENT : Mobile Cellular Phone
BRAND NAME : Motorola

PRODUCT ID : 10644

FCCID : IHDT56WD1
STANDARD : 47 CFR Part 2, 27(M)

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Mar. 27, 2017 and completely tested on May 27, 2017. We,
Sporton International (KunShan) INC., would like to declare that the tested sample has been
evaluated in accordance with the test procedures given in ANSI / TIA / EIA-603-D-2010 and
the testing has shown the tested sample to be in compliance with the applicable technical
standards.

The test resultsin this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (KunShan) INC., the test report shall not be reproduced

exceptin full.
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SUMMARY OF TEST RESULT

Repgrt FCC Rule Description Limit Result| Remark
Section
§2.1046 Conducted Output Power Reporting Only PASS -
3.4 Equivalent Isotropic Radiated Power
B < -
§27.50(h)(2) (Band 41) EIRP < 2Watt PASS
35 §2.1049 Occupied Bandwidth Reporting Only PASS -
Conducted Band Edge Measurement
3.6 §27.53(m)(4) (Band 41) 8§27.53(m)(4) PASS -
§2.1051 Conducted Spurious Emission
. < + -
3.7 §27 53(m)(4) (Band 41) 55+10logio(P[Watts]) | PASS
Under limit
§2.1053 Radiated Spurious Emission 27.77 dB at
. <55+
a4 §27.53(m)(4) (Band 41) 55+10logu(PIWatts)) | PASS | 4 1535 500
MHz
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Report No. : FG732707-01

1 General Description
1.1 Applicant

Motorola Mobility LLC

222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer

Motorola Mobility LLC

222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 ProductFeatureof EquipmentUnder Test

Product Feature

Equipment Mobile Cellular Phone
Brand Name Motorola

Product ID 10644

FCC ID IHDT56WD1

EUT supports Radios application

CDMA/EV-DO/GSM/GPRS/EGPRS/WCDMA/HSPA/
HSPA+(16QAM uplink is not supported)/DC-HSDPA/LTE/
WLAN2.4GHz 802.11b/g/n HT20/

WLAN5SGHz 802.11a/n HT20/HT40/

Bluetooth V3.0 + EDR/Bluetooth V4.0 LE

Bluetooth v4.1 LE/ Bluetooth 4.2 LE

Conducted:
NA
IMEI Code Radiation:
355668080020576
HW Version DVT1
SW Version NPR26.7
EUT Stage Identical Prototype

Remark: This is a variant report for 10644. The difference between previous and current is opening
LTE Band 41 CA uplink function via software. All the test cases for other bands were performed on the
original test report which can be referred to Sporton Report Number FG732707B. Based on the

similarity between current and previous project, only the LTE Band 41 CA uplink full test.

Page Number : 50f22

Report Issued Date : May 29, 2017

Report Version . Rev. 01
Report Template No.: BU5-FGLTE Version 1.6
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1.4 Product Specificationof EquipmentUnder Test

Standards-related Product Specification

Tx Frequency

LTE Band 2 :
LTE Band 4 :
LTE Band 5:
LTE Band 7 :

LTE Band 26
LTE Band 38

LTE Band 66

LTE Band 12 :
LTE Band 13 :
LTE Band 17 :
LTE Band 25 :

LTE Band 41 :

1850.7 MHz ~ 1909.3 MHz
1710.7 MHz ~ 1754.3 MHz
824.7 MHz ~ 848.3 MHz
2502.5 MHz ~ 2567.5 MHz
699.7 MHz ~ 715.3 MHz
779.5 MHz ~ 784.5 MHz
706.5 MHz ~ 713.5 MHz
1850.7MHz ~1914.3 MHz
1 824.7MHz ~ 848.3 MHz

1 2572.5MHz ~ 2617.5MHz
2498.5 MHz ~ 2687.5 MHz
:1710.7 MHz ~1779.3 MHz

Rx Frequency

LTE Band 2 :
LTE Band 4 :
LTE Band 5:
LTE Band 7 :
LTE Band 12
LTE Band 13
LTE Band 17
LTE Band 25
LTE Band 26
LTE Band 38
LTE Band 41
LTE Band 66

1930.7 MHz ~ 1989.3 MHz
2110.7 MHz ~ 2154.3 MHz
869.7 MHz ~ 893.3 MHz
2622.5 MHz ~ 2687.5 MHz

: 729.7 MHz ~ 745.3 MHz

: 748.5 MHz ~ 753.5 MHz

: 736.5 MHz ~ 743.5 MHz
:1930.7 MHz ~1994.3 MHz
: 869.7 MHz ~ 893.3 MHz
:2572.5 MHz ~ 2617.5 MHz
: 2498.5 MHz ~ 2687.5 MHz
:2110.7 MHz~ 2199.3 MHz

Bandwidth

LTE Band 2 :
LTE Band 4 :
LTE Band 5 :
LTE Band 7 :

LTE Band 12 :
LTE Band 13 :
LTE Band 17 :
LTE Band 25 :
LTE Band 26 :
LTE Band 38 :
LTE Band 41 :
LTE Band 66 :

1.4MHz / 3MHz /5MHz / 10MHz / 15MHz / 20MHz
1.4MHz / 3MHz / 5MHz / 10MHz / 15MHz / 20MHz
1.4MHz / 3MHz / 5MHz / 10MHz

5MHz/ 10MHz / 15MHz / 20MHz

1.4MHz / 3MHz / 5MHz / 10MHz

5MHz / 10MHz

5MHz / 10MHz

1.4MHz / 3MHz /5MHz / 10MHz / 15MHz / 20MHz
1.4MHz / 3MHz /5MHz / 10MHz / 15MHz

5MHz / 10MHz / 15MHz / 20MHz

5MHz / 10MHz / 15MHz / 20MHz

1.4MHz / 3MHz /5MHz / 10MHz / 15MHz / 20MHz

Antenna

[IMaximum Output Power to|LTE Band 41

: 23.80 dBm

lAntenna Gain

LTE Band 41

:0.21 dBi

Type of Modulation

QPSK / 16QAM

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
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1.5 Specificationof Accessory

Specification of Accessory

AC Adapter 1

Brand Name

Motorola (Acbel)

Model Name

C-P35 SPN5945A

Power Rating

I/P: 100 - 240 Vac, 300

mA, O/P: 5.2 Vdc, 2000 mA

AC Adapter 2

Brand Name

Motorola (Salom)

Model Name

SSW-2919UMTJ C-P35
SPN5945A

Power Rating

I/P: 100 - 240 Vac, 300

mA, O/P: 5.2 Vdc, 2000 mA

Brand Name Motorola (Amperex) Model Name |HE50
Battery : —

Power Rating 3.8Vdc, 5000mAh Type Li-ion
USB Cable Brand Name Motorola Model Name |SKN6462A

Signal Line Type |1.00 meter, shielded cable, without ferrite core

1.6 Modificationof EUT

No modifications are made to the EUT during all test items.
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1.7 Maximum EIRP Power,and Emission Designator

LTE Band 41 CA QPSK 16QAM
BW (MHz) Emission Designator Maximum Emission Designator Maximum
(99%0BW) EIRP(W) (99%0BW) EIRP(W)
5MHz+20MHz 23M5G7D 0.2244 23M2W7D 0.2046
10MHz+20MHz 28M0OG7D 0.2143 27TMOW7D 0.1954
15MHz+15MHz 28M5G7D 0.2518 28M6W7D 0.2518
15MHz+20MHz 32M9G7D 0.2350 32M5W7D 0.1923
20MHz+5MHz 23M4G7D 0.2323 23M1IW7D 0.2350
20MHz+10MHz 27M9G7D 0.2244 27TMOWT7D 0.2350
20MHz+15MHz 32M9G7D 0.2244 32M6W7D 0.2296
20MHz+20MHz 37M6G7D 0.2296 37TM2W7D 0.2460
Sporton International (KunShan) INC. Page Number : 80f22
TEL : 86-0512-5790-0158 Report Issued Date : May 29, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : HDT56WD1 Report Template No.: BU5S-FGLTE Version 1.6




SPORTON LAB. FCC RF TeSt Report Report No. : FG732707-01

1.8 Testing Location

Test Site Sporton International (KunShan) INC.

No.3-2, Pingxiang Road, Kunshan Dewelopment Zone, Jiangsu, China

Test Site Location TEL: +86-0512-5790-0158
FAX +86-0512-5790-0958

Sporton Site No.

Test Site No.
THO1-KS
Test Site SPORTON International (Shenzhen) INC.

No. 3 Building, the third floor of south, Shahe River west, Fengzeyuan
Test Site Location warehouse, Nanshan District, Shenzhen, Guangdong, P.R. China

TEL: +86-755- 3320-2398

Sporton Site No. FCCI/IC Registration No.
Test Site No.
03CH03-SZ 565805/4086F

Note: The test site complies with ANSI C63.4 2014 requirement.

1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 27(M)

4 ANSI / TIA / EIA-603-D-2010

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

2.1 TestMode

2.2 Connection Diagram of Test System

LTE Band 41 CA

120 Vac / 60 Hz

EUT(Adapter)

Earphone

EUT(USB Cable)

Dipole Antenna

(([ii)

-————

=

it ==

LTE Base Station

2.3 SupportUnit usedin test configuration and system

|Item Equipment Trade Name [Model No. FCC ID |Data Cable Power Cord
1. |Power Supply |GW GPS-3030D N/A N/A Unshielded, 1.8 m
2. LTE .Base Anritsu MT8820C N/A N/A Unshielded, 1.8 m
Station

3. |Earphone Lenowo LH102 N/A Unshielded,1.2m |N/A
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2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 1.8 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=1.8 +10 = 11.8 (dB)

Sporton International (KunShan) INC. Page Number 111 of 22
TEL : 86-0512-5790-0158 Report Issued Date : May 29, 2017
FAX: 86-0512-5790-0958 Report Version . Rev. 01

FCC ID : HDT56WD1 Report Template No.: BU5S-FGLTE Version 1.6



SPORTON LAB. FCC RF TeSt Report Report No. : FG732707-01

2.5 Frequency Listof Low/Middle/HighChannels

LTE Band 41 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 39750 40620 41490
20 Frequency 2506 2593 2680
Channel 39725 40620 41515
15 Frequency 2503.5 2593 2682.5
Channel 39700 40620 41540
0 Frequency 2501 2593 2685
Channel 39675 40620 41565
> Frequency 2498.5 2593 2687.5
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 TestSetup

3.2.1 Conducted Output Power

|

System Simulaton EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

- Power Divider
System Simulator
s T ¢

EUT

o

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulatar

Thermal Chamiber

3.3 TestResult of Conducted Test

Please refer to Appendix A.
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3.4 Conducted OutputPower and EIRP

3.4.1 Description of the Conducted Output Power Measurement and EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
force the EUT transmitting at maximum output power. The measured power in the radio frequency on
the transmitter output terminals shall be reported.

The EIRP of mobile transmitters must not exceed 2 Watts for LTE Band 41.

According to KDB 412172 D01 Power Approach,

EIRP =Pt + Gt — Lc, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 TestProcedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.
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TEL : 86-0512-5790-0158 Report Issued Date : May 29, 2017
FAX: 86-0512-5790-0958 Report Version . Rev. 01

FCC ID : HDT56WD1 Report Template No.: BU5S-FGLTE Version 1.6



SPORTON LAB. FCC RF TeSt Report Report No. : FG732707-01

3.5 Occupied Bandwidth

3.5.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equ al to approximately 1.0% of

the emission bandwidth.

3.5.2 TestProcedures

1. The testing follows FCC KDB 971168 W02r02 Section 4.1 and 4.2.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

6. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

7.  Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.6 Conducted Band Edge

3.6.1 Description of Conducted Band Edge Measurement

27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB
on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P)
dB on all frequencies more than X megahertz from the channel edge, where X s the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Senice licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 w02r02 Section 6.0.

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1IMHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

N o o~ DN

Offset has included the duty factor for LTE Band 38/41. Duty factor =10 log (1/x), where X is the
measured duty cycle
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. Checked that all the results comply with the emission limit line.
Example:
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB) =-13dBm.
10. For LTE Band 41, the other 40 dB, and 55 dB have additionally applied same calculation

abowe.
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3.7 Conducted Spurious Emission

3.7.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 41:

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10" harmonic.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 W02r02 Section 6.0.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

4,  The middle channel for the highest RF power within the transmitting frequency was measured.

5.  The conducted spurious emission for the whole frequency range was taken.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.

7.  Set spectrum analyzer with RMS detector.

8.  Taking the record of maximum spurious emission.

9.  Offset has included the duty factor for LTE Band 38/41. Duty factor =10 log (1/x), where X is the

measured duty cycle

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

11. The limitline is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.

12. For Band 41
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [55+ 10log(P)] (dB)
= [30+ 10log(P)] (dBm) - [55+ 10log(P)] (dB)

=-25dBm.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 TestSetup

421 Forradiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

oo
o5
Spect A i
System Simulator pectrum Analyzer / Receiver
4.2.2 Forradiated test above 1GHz
RX Antenna

Spectrum Analyzer [ Receiver

Rt

System Simulator

4.3 TestResult of Radiated Test

Please refer to Appendix B.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA /
EIA-603-D-2010. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 41

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.
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442 TestProcedures

1.  The testing follows FCC KDB 971168 v02r02 Section 5.8 and ANSI / TIA-603-D-2010 Section
2.2.12.
2. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.
3. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.
4.  The table was rotated 360 degrees to determine the position of the highest spurious emission.
5. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.
6. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.
7.  Offset has included the duty factor for LTE Band 38/41. Duty factor =10 log (1/x), where X is the
measured duty cycle
8. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
9. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
10. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
11. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
12. ERP (dBm) = EIRP - 2.15
13. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
14. For Band 41:
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
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5 List of Measuring Equipment

. o Calibration
Instrument [ Manufacturer |Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum May 22, 2017~ Conducted
R&S FSV40 101040 10Hz~40GHz  [Aug. 09, 2016 ) Aug. 08, 2017
Analyzer 9 May 27,2017 |49 (THO1-KS)
Thermal - May 22, 2017~ Conducted
Ten Billion TTC-B3S TBN-960502 -40~+150°C Oct. 13, 2016 Oct. 12, 2017
Chamber May 27, 2017 (THO1-KS)
Radio May 22, 2017~ Conducted
_I . Anritsu MT8820C | 6201300652 | 2G/3G/LTE Band |Aug. 08, 2016 y Aug. 07, 2017 Y
communication May 27, 2017 (THO1-KS)
EMI Test KEYSIGHT | N9038A | MY54450083 | 20Hz-8.4GHz |Jul 07,2016 | May 20,2017 |Jul 06, 2017 | F2diaton
Receiver&SA ' o0 Y <5 oS (03CH03-S2)
A Radiati
EXA Spectium| v SiGHT | N9010A | MY55150246 | 10Hz-44GHz | Jul. 07, 2016 | May 20, 2017 |Jul. 06, 2017 | _Fediaton
Anaiyzer (03CH03-S2)
) Radiation
Bilog Antenna TeseQ CBL6112D 35408 30MHz~2GHz May 21, 2016( May 20, 2017 |May 20, 2017
(03CHO03-52)
Double Ridge Radiation
SCHWARZBECK |BBHA9120D| 9120D-1355 1GHz~18GHz Jul. 07, 2016 | May 20, 2017 |Jul. 06, 2017
Horn Antenna y (03CHO03-S2z)
Radiation
SHF-EHF Horn| com-pow er AH-840 101071 18GHz~40GHz |Aug. 10, 2016 May 20, 2017 |Aug. 09, 2017
(03CH03-S2)
- Radiation
Amplifier Burgeon BPA-530 102210 0.01Hz ~3000MHz | Oct. 11, 2016 | May 20, 2017 |Oct. 10, 2017
(03CHO03-52)
Amplifier Agilent 83017A | MY39501302 | 500MHz~26.5GHz | Jan. 06, 2017| May 20, 2017 |Jan. 05, 2018| ediaton
P Technologies ' e y e e (03CH03-52)
TTA1840-35 Radiation
HF Amplifier MITEQ 1871923 18GHz~40GHz | Jul. 16, 2016 | May 20, 2017 |Jul. 15, 2017
-HG (03CH03-SZ2)
AC Pow er Radiation
Chroma 61601 616010001985 N/A NCR May 20, 2017 NCR
Source (03CH03-S2)
Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR May 20, 2017 NCR
g Y (03CH03-52)
Radiation
Antenna Mast EM EM1000 N/A I1m4m NCR May 20, 2017 NCR
(03CHO3-57)
NCR: No Calibration Required
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.0dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.6dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 3.8dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

<LTE CA>
CA_41C
Combination 20MHz+20MHz (100RB+100RB)

PCC SCC PCC scc Measured Power
Modulation Total RB Size
Channel Channel RB Size RBoffset RB Size | RB offset (dBm)

39750 39948
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0 0 1 99 1 22.90
1 0 0 0 1 23.30
100 0 0 0 100 22.50
100 0 100 0 200 20.25
1 0 1 99 2 17.00
1 0 1 0 2 22.00
1 99 1 0 2 23.33
100 0 1 99 101 22.00
40620 40818
0 0 1 99 1 23.20
1 0 0 0 1 23.50
100 0 0 0 100 21.60
100 0 100 0 200 19.70
1 0 1 99 2 17.70
1 0 1 0 2 22.60
1 99 1 0 2 23.34
100 0 1 99 101 22.00
0 0 1 99 1 22.70
1 0 0 0 1 23.00
100 0 0 0 100 22.40
100 0 100 0 200 20.10
1 0 1 99 2 16.80
1 0 1 0 2 21.50
1 99 1 0 2 23.40
100 0 1 99 101 21.90
41490 41292
0 0 1 99 1 23.10
1 0 0 0 1 23.70
100 0 0 0 100 21.60
100 0 100 0 200 19.10
1 0 1 99 2 17.20
1 0 1 0 2 22.00
1 99 1 0 2 22.90
100 0 1 99 101 22.00
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CA 41C

Combination 20MHz+15MHz (100RB+75RB)
PCC Scc PCC SCC Measured Power
Modulation Total RB Size
Channel Channel RB Size RBoffset RB Size RB offset (dBm)

QPSK

39750 39921
16QAM

QPSK

40620 40791
16QAM

QPSK

41490 41319

16QAM
Combination 15MHz+20MHz (75RB+100RB)

PCC SCC PCC SCC Measured Power
Modulation Total RB Size
Channel Channel RB Size RBoffset RB Size RB offset (dBm)

QPSK

39725 39896
16QAM

QPSK

40620 40791
16QAM

QPSK

41515 41344

16QAM

Combination 20MHz+10MHz (100RB+50RB)

PCC SCC PCC SCC Measured Power
Modulation Total RB Size
Channel Channel RB Size RBoffset RB Size RB offset (dBm)

QPSK

39750 39894
16QAM

QPSK

40620 40764
16QAM

QPSK
41490 41346

16QAM
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Combination 10MHz+20MHz (50RB+100RB)
PCC SCC PCC SCC Measured Power
-~ Modulaton | TotalRBSize
Channel Channel RB Size RB offset RB Size | RB offset (dBm)

QPSK

39700 39844
16QAM

QPSK

40620 40764
16QAM

QPSK

41540 41396

16QAM
Combination 20MHz+5MHz (100RB+25RB)

PCC SCC PCC SCC Measured Power
Modulation Total RB Size
Channel Channel RB Size RBoffset RBSize RB offset (dBm)

QPSK

39750 39867
16QAM

QPSK

40620 40737
16QAM

QPSK
41490 41373

16QAM

Combination 5MHz+20MHz (25RB+100RB)

PCC SCcC PCC SCC Measured Power
Modulation Total RB Size
Channel Channel RB Size RB offset RB Size | RB offset (dBm)

QPSK

39675 39792
16QAM

QPSK

40620 40737
16QAM

QPSK

41565 41448

16QAM
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Combination 15MHz+15MHz (75RB+75RB)

PCC SCC PCC SCC Measured Power

Modulaton —— | TotalRBSize
Channel Channel RB Size RBoffset RB Size RB offset (dBm)

QPSK
39725 39875

16QAM

QPSK
40620 40770

16QAM

QPSK
41365 41515

16QAM
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EIRP
LTE Band 41 CA (Gt - Lc = 0.21 dB) QPSK
Bandwidth 15M + 15M 5M + 20M 20M + 5M
39725 | 40620 | 41365 | 39675 | 40620 | 41565 | 39750 40620 41490
Channel FCC - - - - - -
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (Mid)
39875 | 40770 | 41515 | 39792 | 40737 | 41448 | 39867 40737 41373
Channel SCC
(Low) | (Mid) | (High) | @ow) | Mid) | (High) | (Low) (Mid) (Mid)
Conducted 2290 | 2380 | 2370 | 2330 | 2325 | 23.10 22.40 23.45 23.05

Power (dBm)

Conducted

0.1950 | 0.2399 | 0.2344 | 0.2138 | 0.2113 0.2042 0.1738 0.2213 0.2018
Power (Watts)

EIRP(dBm) 23.11 2401 23.91 2351 23.46 2331 22.61 23.66 23.26

EIRP(Watts) 0.2046 | 0.2518 0.2460 0.2244 | 0.2218 0.2143 0.1824 0.2323 0.2118

LTE Band 41 CA (Gt - Lc = 0.21 dB) QPSK

Bandwidth 10M + 20M 20M + 10M 15M + 20M
39700 40620 41540 39750 40620 41490 39725 40620 41515
Channel FCC - - - - - -
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (Mid)
39844 40764 41396 39894 40764 41346 39896 40791 41344
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (Mid)
Conducted

23.10 23.00 22.6 23.30 23.20 23.20 23.50 23.50 23.20
Power (dBm)

Conducted

0.2042 | 0.1995 | 0.1820 | 0.2138 | 0.2089 0.2089 0.2239 0.2239 0.2089
Power (Watts)

EIRP(dBm) 23.31 23.21 22.81 2351 2341 2341 23.71 23.71 23.41

EIRP(Watts) 0.2143 0.2094 0.1910 0.2244 | 0.2193 0.2193 0.2350 0.2350 0.2193
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LTE Band 41 CA (Gt - Lc = 0.21 dB) QPSK

Bandwidth 20M+15M 20M+20M
39750 40620 41490 39750 40620 41490
Channel FCC - - - -
(Low) (Mid) (High) (Low) (Mid) (High)
39921 40791 41319 39948 40818 41292
Channel SCC
(Low) (Mid) (High) (Low) (Mid) (High)
Conducted Power 23.30 23.20 23.00 23.20 23.33 23.40
(dBm)
Conducted Power 0.2138 0.2089 0.1995 0.2089 0.2153 0.2188
(Watts)
EIRP(dBm) 2351 23.41 2321 23.41 23.54 23.61
EIRP(Watts) 0.2244 0.2193 0.2094 0.2193 0.2259 0.2296
LTE Band 41 CA (Gt - Lc = 0.21 dB) 16QAM
Bandwidth 15M + 15M 5M + 20M 20M + 5M
39725 | 40620 | 41365 | 39675 | 40620 | 41565 | 39750 40620 41490
Channel FCC
(Low) | (Mid) | (High) | @ow) | Mid) | (High) | (Low) (Mid) (High)
39875 | 40770 | 41515 | 39792 | 40737 | 41448 | 39867 40737 41373
Channel SCC - - - - - -
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
Conducted 2280 | 2380 | 2370 | 2290 22.8 22.00 22.60 23.50 23.50

Power (dBm)

Conducted

0.1905 | 0.2399 | 0.2344 | 0.1950 | 0.1905 0.1585 0.1820 0.2239 0.2239
Power (Watts)

EIRP(dBm) 23.01 24.01 2391 2311 23.01 22.21 22.81 23.71 23.71

EIRP(Watts) 0.2000 | 0.2518 0.2460 0.2046 | 0.2000 0.1663 0.1910 0.2350 0.2350

Sporton International (KunShan) INC. Page Number : A7 0f A92
TEL : 86-0512-5790-0158 Report Issued Date : May 29, 2017
FAX : 86-0512-5790-0958 Report Version . Rev. 01

FCC ID : HDT56WD1 Report Template No.: BU5S-FGLTE Version 1.6




SPORTON LAB. FCC RF TeSt Report Report No. : FG732707-01

LTE Band 41 CA (Gt - Lc = 0.21 dB) 16QAM

Bandwidth 10M + 20M 20M + 10M 15M + 20M
39700 | 40620 | 41540 | 39750 | 40620 | 41490 | 39725 40620 41515
Channel FCC - - - - - -
(Low) (Mid) (High) (Low) (Mid) (High) (Low) (Mid) (High)
39844 | 40764 | 41396 | 39894 | 40764 | 41346 | 39896 40791 41344
Channel SCC
(Low) | (Mid) | (High) | Low) | (Mid) | (High) | (Low) (Mid) (High)
Conducted 2270 | 2260 | 2240 | 2300 | 2320 | 2350 22.60 2263 22.40

Power (dBm)

Conducted

0.1862 | 0.1820 | 0.1738 | 0.1995 | 0.2089 0.2239 0.1820 0.1832 0.1738
Power (Watts)

EIRP(dBm) 2291 22.81 22.61 23.21 2341 23.71 22.81 22.84 22.61

EIRP(Watts) 0.1954 | 0.1910 0.1824 0.2094 | 0.2193 0.2350 0.1910 0.1923 0.1824

LTE Band 41 CA (Gt - Lc = 0.21 dB) 16QAM

Bandwidth 20M+15M 20M+20M
39750 40620 41490 39750 40620 41490
Channel FCC - - - -
(Low) (Mid) (High) (Low) (Mid) (High)
39921 40791 41319 39948 40818 41292
Channel SCC - - - -
(Low) (Mid) (High) (Low) (Mid) (High)
Conducted Power 23.30 23.40 23.40 2291 23.50 23.70
(dBm)
Conducted Power 0.2138 0.2188 0.2188 0.1954 0.2239 0.2344
(Watts)
EIRP(dBm) 2351 2361 2361 23.12 2371 23.91
EIRP(Watts) 0.2244 0.2296 0.2296 0.2051 0.2350 0.2460
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26dB Bandwidth

FCC ID : HDT56WD1

Mode LTE Band 41 : 26dB BW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+20MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 24.58 29.67 30.51 34.55
Middle CH 24.78 29.73 30.33 34.69
Highest CH 24.83 29.85 30.57 34.76
BW 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 25.13 29.85 34.69 39.56
Middle CH 25.08 30.09 34.83 39.56
Highest CH 25.08 30.03 34.83 39.64
Mode LTE Band 41 : 26dB BW (MHz)
16QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 24.73 29.79 30.57 34.76
Middle CH 24.83 29.73 30.39 34.55
Highest CH 24.58 29.55 30.51 34.55
BW 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 24.98 29.79 34.69 39.56
Middle CH 25.03 29.97 34.90 39.64
Highest CH 25.08 29.91 34.83 39.56
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LTE Band 41

QPSK

Lowest Channel / 5SMHz+20MHz

Lowest Channel / TOMHz+20MHz

Spectrum

Ref Loval 30:00 dBm

Offsat 11,50 d& w RBW 1 MHz

[a

Offsat 1150 d& w RBW

Date’ 22 MAY 2017 155618

Date’ 22 MAY 2017 18:0013

e Att 30de  SWT 7Eus @ VBW 3MHz  Mode Adto FFT SWT 9.4 Us w VBW 3 Moda auto FFT
SG1. Count 100/100
Max
mili] 07 dBm| Mili] 18,42 dBm)|
o s 0 GHz — 2. 5048640 GHE
ER e T i Y ndi 00 a8 R = ndi 26,00 08|
N / \ 2 N A g 10.6000000 M.
1 7 e = =N 101.8 > 1 l T difacgary T . w44
[ f \
0 dem : 0 dem +
i g
/ 1 Y
10 de I a0 de ) i
J | ]
| \
20 di —~ X / -
g / A vl 2 \
o ds b -
4D df 4D di
50 dam 50 daim
60 60
CF 2.50515 GHz 1001 pis Span 50.0 MHz CF 2.5087 GHz 001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
M1 13 T 21.07 dBm e dowr 24 i M1 3 18.42 dbm B down WHz
T |1 -+.25 dEm B d i |1 —7.12 dem ndB 26.00 di
T2 1 -4.62 dBm Q factor 101.9 72 1 ~7.90 dBm Q Factor 844
bid Ready P b Ready [T £

Middle Channel / 5MHz+20MHz

Middle Channel /

10MHz+20MHz

Spectrum

Ref Loval 30:00 dBm

Offsat 11,50 d& & RBW 1 MHz

Spectrum

[a

Ref Leval 3000 dim

Offset 1150 d& w RBW 1 MHz

Date' 22 MAY 2017 173245

Date’ 22 MAY 2017 18:02 38

e Att 30de  SWT 7.5 s @ VBW 3MHz  Mode Auto FFT e At 30 SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
Count 100/100 SGL Count 100/100
W @ 17k Max
[EIER 57 dpm| MLl 91 (Bm|
) 5 iz . i1 150 GHz
SHED P 6.00 0B e — S
/ 34, 775000000 MH:2 i \ 20
10 24, nooooo 10 1 .‘
/ - 104.9) ] A~ \ u7.0)
f \
0 dem + e 0 dem ! ¥
| 1 1 ¥
10 dp / | A0dp { '
I ) J |
P W Mo | |
o f W \ | A,
40 -0
50 dam 50 daim
“60 -50
CF 2.58965 GHz 1001 pts Span 50.0 MHz CF 2.5908 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Y-valua | Function_ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML IS 55055 Grr 19,97 dBm nde dowr 24,97 M1 It 17.61 dBm nde down 28,73 Mz
T 1 S09 o8 1 1 ~8.58 dem ndB 26.00 di
T2 1 05284 GHz Q factor T2 1 65 Q factor 87.0
-- — -- —
Ready WRANRAAAD A | Ready URARRTAAD 4

Highest Channel / 5MHz+20MHz

Highest Channel / 1T0MHz+20MHz

Spectrum

Ref Loval 30.00 dBém

Offsat 11,50 08 & RBW 1 MHZ

Spectrum

=

Ref Loval 30.00 dém

Offsat 11,50 d2 & RBW 1 M)

Date 22 MAY 2017 155323

Date 22 MAY 2017 18:0517

e At 0de SWT 750s @ VAW 3MHZ  Mode Auto FFT b att J0dR SWT 9.4US @ VBW 3MHZ  Mode Auta FFT
C SGL Count 100/100
Malil EE] 18,20 ABm
20d 20 2. 6689040 GHz
e ~ T~ ndiy SRl = ndiy 26,00 )
f . 24825000000 MHz C B 29 450000000 MHz
10 10°d r -
| — - 107.5 | artor W \ 9.4
i ¥ 7
10d + Y -10d i
i |
204 NI o | 2T ol
-30 d8 -30 d8 1
30 dim =40 dém
50 dam 50 dam
50 50
CF 2.67415 GHz 1001 pts Span 50.0 MHz CF 2.6728 GHz 1001 pts Span 60.0 MHz
arkor arkor
Type | Rt | e | X-valug | Function__| Function Result | Type | Raf | Tre| X-valug |___rvalue | Function | Function Result |
M1 s 2.668456 Nog dawn 24,825 MHz M1 1 668903 dBm ndg dowr
T1 1 4959 ndB 26.00 T1 1 dBm ndB
T2 3 2689784 GHz -6,40 dBm Q factor 10 T2 1 dBm Q factor
Ready Ready
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SPORTON LAB.

FCC RF Test Report Report No. : FG732707-01

LTE Band 41
QPSK

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz

Date' 22 MAY 2017 18:54 22

Spectrum ks Spectrum
Ref Loval 30.00 dBm  Offset 1150 d2 w RBW 1 MHz Offsat 11650 d6 w RBW 1
3 SWT 9.4 s @ VBW 3MHz  Moda Auto FFT e At 30 SWT 9.5 Us @ VBW 3 Moda Auto FFT
SGL. Count 100/100
@ 17k Max
mili] 17.21 dBm)| Mili] 16.72 dpm)|
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ER e X ndiy a0 a8 L =S o ndiy 26,00 (8]
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i i = o N 1
30 db 30 dby
4D df 40 df
50 dam 50 daim
60 -0
CF 2.511 GHz 1001 pts Span 60.0 MHz CF 2.51205 GHz 1001 pts Span 70.0 MHz
Markar Markar
Typa | Rof | Tre | | _Function__ | Function Result | Type | Raf | Tre | Function__| Function Result |
ML IS e dowr 30,500 Mz M1 3 B down 3
T 4 B 2600 de 1 1 B
T2 1 26165 GHx -8.78 dBm Q factor 92.2 T2 1 -6.91 dBm Q factor
i Ready ) P Did Ready [T g

Date’ 22 MAY 2017 231723

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

Date’ 22 MAY 2017 20:08 50

Spectrum Spectrum
Ref Loval 30.00 dbm  Offset 1150 d8 & RBW 1 MHz Rof Leval 30.00 dBm  Offset 1180 d6 w RBW 1 MHz
e att 30de  SWT G4 Us @ VBW 3¥Hz  Mode auto FFT o At 0B SWT 9.5 U @ VBW 3MHz  Moda Adto FFT
Count 100/100 SGL Count 100/100
W @ 17k Max
[EIER MLl 16.96 aBm
" 11 " : 760 GHz
e L Ny i ce 1] )
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¥
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30 d 50 d 1% =
40 -0
50 dam 50 daim
“60 -50
CF 2.599 GHz 1001 pts Span 60.0 MHz CF 2.59185 GHz 1001 pts Span 70.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Function__| Function Result | Type | Raf | Tre | Function__| Function Result |
ML IS S Grr nde dowr E z M1 It nde down 39,585 Mz
T 4 B 1 1 873 dem ndB 26.00 di
T2 1 165 GHz Q factor T2 1 -8.73 dBm Q factor
w — w ve o
Ready WRANRAAAD A | Ready URARRTAAD 4

Date’ 22 MAY 2017 232017

Highest Channel / 15MHz+15MHz

Highest Channel / 15MHz+20MHz

Spectrum

Ref Lovel 30.00 dBm  Offset 11.80 08 & RBW L MHZ

Spectrum

Ref Loval 30.00 dém

Offsat 11,50 d2 & RBW 1 M)

e At 0de SWT 94 us @ VAW 3MHz  Mode Auto FFT b att J0dR SWT 9.5Us @ VBW 3MHZ  Mode Auta FFT
c SGL Count 100/100
Malil Mt 51 Anm|
g 1" ey 760 GHz
£a.ch A~ . ndi SRl ndi 26.00 08|
- = ] e ~ 10, 560000000 MH:z o ~A . 14. 755000000 Mz
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50 dam 50 dam
50 50
CF 2.675 GHz 1001 pts Span 60.0 MHz CF 2.67145 GHz 1001 pts Span 70.0 MHz
arkor arkor
Type | Rt | e | X-valug | Function__| Function Result | Type | Raf | Tre| Y-value | Function | Function Result |
M1 1 2.66774° Nog dawn 30,569 MHZ M1 1 18 ndg dowr 34,7 z
T1 1 ndB 26.00 d8 T1 1 =0.21 dBm ndB
T2 3 Q factor T2 1 -0.71 dBm Q factor
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SPORTON LAB.

FCC RF Test Report Report No. : FG732707-01

LTE Band 41

QPSK

Lowest Channel / 20MHz+5MHz

Lowest Channel / 20MHz+10MHz

Date 22 MAY 2017 1746

15

Spectrum ] L s
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz Offsat 11650 d6 w RBW 1
e Att a0ds SWT 7.5 s @ VBW 3MHz  Mode Auto FFT SWT 9.4 U5 @ VBW 3 Moda Auto FFT
SG1. Count 100/100
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4D df 4D di
50 dam 50 daim
60 60
CF 2.51185 GHz 1001 pis Span 50.0 MHz CF 2.5132 GHz 001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | | Function__| Function Result | Type | Raf | Tre | Y-value | Function_ | Function Result |
ML IS z e dowr 35125 Mz M1 1 18.05 dbm B down 38,85 MHz
T |1 -3.06 dem B 26.00 di i |1 -10.40 dem ndB 26.00 di
T2 1 .74 dBm Q factor 95.9 T2 1 -8.16 dBm Q factor 841
bid Ready BRANRAAAD A P Did Ready ]

Date’ 22 MAY 2017 181717

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

Date 22 MAY 2017 1748

z

Spectrum Spectrum L
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz Rof Leval 30.00 dBm  Offset 11650 d6 w RBW 1
b att 30de  SWT 7.5 s @ VBW 3MHz  Mode Auto FFT e At 30 SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
Count 100/100 SGL Count 100/100
W @ 17k Max
[EIER MLl 15.75 aBm
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20de 20 de -
6 R 0 3
et TR, S 35, 075600 el e v / i i o *
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50 dam 50 daim
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CF 2.50695 GHz 1001 pts Span 50.0 MHz CF 2.5953 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | | Y-valua | Function_ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML IS z 15.95 gBm nde dowr 25075 MHz M1 1 15.75 gBm nde down 08 Mz
T 4 B 26.00 di 1 |1 -10.35 dem ndB 26.00 di
T2 1 Q Factor 103.1 T2 1 -10.52 dBm Q factor
— — -- —
Ready WRANRAAAD A | Ready URARRTAAD 4

Date 22 MAY 2017 181839

Hig

hest Channel

/ 20MHz+5MHz

Highest Channel / 20MHz+10MHz

Date 22 MAY 2017 164318

Spectrum : Spectrum :
Ref Lovel 30.00 dBm  Offset 1150 d& w RBW 1 MHZ Rof Loval 30.00 38m  Offset 1160 08 w RBW 1 M)
e At 0de SWT 750s @ VAW 3MHZ  Mode Auto FFT e At J0dR SWT 9.4US @ VBW 3MHZ  Mode Auta FFT
C SGL Count 100/100
Malil Mt 1431 Anm
20d A5 i 340 GHz
R0 - = SR = ndf 26,00 B,
- AT e = 25.075000000 MHz - N | / 10, 0A0GH0DO0 Mz
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CF 2.68085 GHz 1001 pts Span 50.0 MHz CF 2.6773 GHz 1001 pts Span 60.0 MHz
arkor arkor
Type | Rt | e | X-valug | Function__| Function Result | Type | Raf | Tre| X-valug | rvalue | Function | Function Result |
M1 s 2.675755 Nog dawn 25.075 MHz M1 1 694 14,31 dBm ndg dowr
T1 1 64916 -10.37 dBm ndB 26.00 d8 T1 1 ndB
T2 3 2689931 GHz -10.16 dBm Q factor 106.7 T2 1 .31 dBm Q factor
Ready ) Ready
4
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732707-01

LTE Band 41

QPSK

Lowest Channel / 20MHz+15MHz

Lowest Channel / 20MHz+20MHz

Spectrum

Ref Loval 3000 dBm  Offset 1180 d8 w RBW 1§ MHz

Offset 11,50 d& w RBW L

e Att 30de  SWT 9.5 us @ VBW 3MHz  Moda Auto FFT SWI 114 Us @ VAW 3 Moda auto FFT
SG1. Count 100/100
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60 60
CF 2.51455 GHz 1001 pis Span 70.0 MHz CF 2.51539 GHz 001 pts Span B0.0 MHz
Markar Markar
Typa | Rof | Tre | | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
ML IS i aEm e dowr 34 655 bz M1 1 18,81 dBm B down 5356 MHz
T 4 4Em B 26.00 dE 1 1 -5.42 dem ndB 26.00 di
T2 1 1B Q factor T2 1 -8.76 dBm Q Factor 634
Ready  WAARAINAD i ) Ready  WRANAIN 4
Date 22 MAY 2017 23 2612 Date 22 MAY 2017 23.49.23

Middle Channel /

Middle Channel / 20MHz+20MHz

Spectrum Spectrum
Ref Loval 30.00 dbm  Offset 1180 d8 w RBW 1 MHz Rof Leval 30.00 dBm  Offset 11680 d6 w RBW 1 MHz
b att 30de  SWT 9.EUs @ VBW 3¥Hz  Mode auto FFT e At J0dE  SWT  1l4us @ VBW 3MHz  Mode auto FFT
Count 100/100 SGL Count 100/100
W @ 17k Max
mili] Mili] 5 ABm)|
X X J AHE
el e ndB
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7 \/ 74.4 J‘ | e gpie,
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0 dem fl * 0 dem | h Y
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2 ey Y - - 2048y 7
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40 -0
50 dam 50 daim
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CF 2.50415 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 80,0 MHz
Markar Markar
Typa | Rof | Tre | | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
ML IS e down 39,625 Mz M1 It 15.45 dBm s down 39.56 Mz
T 1 822 dem o8 26,00 de 1 1 ~10.45 dem ndB 26.00 di
T2 1 -10.08 dBm Q factor 744 T2 1 -10.04 dBm Q factor 65.1
w — w —y
Ready WRANRAAAD A | Ready URARRTAAD 4
Date 22 MAY 2017 23.30.07 Date 22 MAY 2017 235132

Highest Channel / 20MHz+15MHz

Highest Channel / 20MHz+20MHz

Spectrum Spectrum
Ref Lovel 30.00 dBm  Offset 1180 d& w RBW 1 MHZ Rof Lovel 30,00 dém  Offset L1002 & RBW LM
e At 0de SWT 9.5Us @ VAW 3MHz  Mode Auto FFT b att 30dR SWT  11.4us @ VAW 3MH2  Mode Auto FFT
C SGL Count 100/100
Malil EE] 16.10 AB
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R0 X ndiy SR x ndf 26.00 4B,
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CF 2.67365 GHz 1001 pts Span 70.0 MHz CF 2.6701 GHz 1001 pts Span 80.0 MHz
arkor arkor
Type | Rt | e | X-valug | Function__| Function Result | Type | Raf | Tre| X-valug |___rvalue | Function | Function Result |
M1 s Nog dawn 24,825 MHZ M1 1 16.10 dBm ndg dowr
T1 1 ndB 26.00 d8 T1 1 -10.37 dBm ndB
T2 3 -10,08 dBm Q factor 5.7 T2 1 -10.15 dBm Q factor
R ) R
eady [ 4 L eady
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SPORTON LAB. FCC RF TeSt RepO rt Report No. : FG732707-01

LTE Band 41

16QAM
Lowest Channel / 5SMHz+20MHz Lowest Channel / TOMHz+20MHz

Spectrum L s
Rel Leval 30:00 dbm  Offset 1150 d& w RBW 1 MHz Offsat 1150 d& w RBW
o att 30de  SWT 7Eus @ VBW 3MHz  Mode Adto FFT SWT 9.4 Us @ VBW 3 Moda auto FFT
SG1. Count 100/100
Max
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CF 2.50515 GHz 1001 pis Span 50.0 MHz CF 2.5087 GHz 001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
ML IS 208 GRz 20,67 dBm e dowr 24,725 Mriz M1 1 18,08 dbm B down 78 MRz
T |1 -+.63 dEm B 26.00 di i |1 5 dem ndB 26.00 di
T2 1 20684 GHx -4.92 dBm Q Factor 1010 72 1 =58 dBm Q Factor 84.0
Ready  WAARAINAD i ) i Ready  WRANAIN 4
Date 22 MAY 2017 1556 43 Date 22 MAY 2017 19.00 49

Middle Channel / 5MHz+20MHz Middle Channel / 10MHz+20MHz

Spectrum Spectrum L
Rel Leval 30:00 dbm  Offset 1150 d& w RBW 1 MHz Rof Leval 30.00 dim  Offset 1180 d6 w RBW 1 MHz
b att 30de  SWT 7.5 s @ VBW 3MHz  Mode Auto FFT e At J0dE SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
Count 100/100 SGL Count 100/100
Max @ 17k Max
mili] Mili] 06 ABm|
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CF 2.58965 GHz 1001 pts Span 50.0 MHz CF 2.5908 GHz 1001 pts Span 60,0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
ML IS z 20,64 dEm nde dowr 54,825 Mz M1 1 £ nde down 28,73 Wz
8! |1 -5.27 dem B 26.00 di i |1 dem ndB 26.00 di
T2 1 05334 GHz -5,06 dBm Q factor 1041 72 1 3 =815 dBm Q Factor 87.0
w — w —y
Ready WRANRAAAD A | L Ready URARRTAAD 4
Date 22 MAY 2017 17:33.06 Date 22 MAY 2017 19.0213

Highest Channel / 5MHz+20MHz Highest Channel / 1T0MHz+20MHz

Spectrum Spectrum :
Ref Lovel 30.00 dBm  Offset 1150 d& w RBW 1 MHZ Rof Loval 30.00 38m  Offset 1160 08 w RBW 1 M)
e At 0de SWT 750s @ VAW 3MHZ  Mode Auto FFT b att J0dR SWT 9.4US @ VBW 3MHZ  Mode Auta FFT
c SGL Count 100/100
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CF 2.67415 GHz 1001 pts Span 50.0 MHz CF 2.6728 GHz 1001 pts Span 60.0 MHz
arkor arkor
Type | Rt | e | X-valug | Function__| Function Result | Type | Raf | Tre| Y-value | Function | Function Result |
M1 s 2.669054 Nog dawn z M1 1 18.30 dBm ndg dowr 2
T1 1 ndB T1 1 52 dBm ndB
T2 3 Q factor T2 1 -7.97 dbm Q factor
Ready Ready
Date 22 MAY 2017 155305 Date 22 MAY 2017 18:0554
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SPORTON LAB.

FCC RF Test Report Report No. : FG732707-01

LTE Band 41
16QAM

Lowest Channel / 15MHz+15MHz Lowest Channel / 15MHz+20MHz

Spectrum ks
Rel Leval 30:00 dbm  Offset 1150 d& w RBW 1 MHz Offsat 1150 d& w RBW |
o att 30de  SWT 9.4 s @ VBW 3MHz  Moda Auto FFT SWT 9.5 us @ VBW 3 Moda Auto FFT
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CF 2.511 GHz 1001 pis Span 60.0 MHz CF 2.51205 GHz 001 pts Span 70.0 MHz
Markar Markar
Typa | Rof | Tre | | _Function__ | Function Result | Type | Raf | Tre | Y-value | Function_ | Function Result |
ML IS e dowr 30,560 Mz M1 1 524 dbm B down 34,755 Mz
T 4 B 26.00 di 1 1 -10.57 dem ndB 6.00 di
T2 1 -10.43 dBm Q factor 81,7 72 1 -10.38 dBm Q Factor 1
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AL gl

Date’ 22 MAY 2017 18:54 04

Ready

Date’ 22 MAY 2017 231712

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

Spectrum

Ref Loval 3000 dBm  Offset 1180 d8 w RBW 1§ MHz

Spectrum

Ref Leval 3000 dim

Offset 11,50 d& w RBW L

Date’ 22 MAY 2017 20:08.28

e att 30de  SWT G4 Us @ VBW 3¥Hz  Mode auto FFT o At 0B SWT 9.5 U @ VBW 3MHz  Moda Adto FFT
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W @ 17k Max
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CF 2.599 GHz 1001 pts Span 60.0 MHz CF 2.59185 GHz 1001 pts Span 70.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Y-valua | Function_ | Function Result | Type | Raf | Tre | Function__| Function Result |
ML IS z 16,75 dBm nde dowr E z M1 It nde down 3
T 4 : .80 dém o8 1 1 ndB
T2 1 045 GH2 -8,65 dBm Q factor T2 1 Q Factor
w — w ve o
Ready WRANRAAAD A | Ready URARRTAAD 4

Date’ 22 MAY 2017 232028

Highest Channel / 15MHz+15MHz

Highest Channel / 15MHz+20MHz

Spectrum : Spectrum
Ref Lovel 30.00 dBm  Offset 11,50 02 w RBW 1 MHz Rof Loval 30.00 38m  Offset 1160 02 w RBW L M)
o att 30dB SWT 9.4US @ VBW 3MHZ  Mode Auta FFT e At J0dn SWT 9515 @ VBW 3MHz  Moda Auto FFT
c SGL Count 100/100
Malil matal 05 ABm|
s 20 0 GHz
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CF 2.675 GHz 1001 pts Span 60.0 MHz CF 2.67145 GHz 1001 pts Span 70.0 MHz
arkar arker
Type | Rt | e | X-valug | ¥-valu |_Function_| Function Result | Type | Raf | Tre| X-valug |__rvalue | Function | Function Result |
M1 s 2.665589 7.59 Nog dawn 30,509 MHZ M1 1 26 ¢ 18.05 dBm ndg dowr 3 z
T1 1 ndB 26.00 d8 T1 1 ~7.56 dBm ndB
T2 1 Q factor T2 1 -8.02 dBm Q factor
Ready Ready p)
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SPORTON LAB.

FCC RF Test Report Report No. : FG732707-01

LTE Band 41
16QAM

Lowest Channel / 20MHz+5MHz

Lowest Channel / 20MHz+10MHz

Date 22 MAY 2017 174554

Date’ 22 MAY 2017 181738

Spectrum L s
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz Offsat 1160 d6 w RBW
e Att 30de  SWT 7Eus @ VBW 3MHz  Mode Adto FFT SWT 9.4 Us w VBW 3 Moda Auto FFT
SG1. Count 100/100
W
mili] 16.90 dBm)| Mili] i6.71 dpmy|
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CF 2.51185 GHz 1001 pts Span 50.0 MHz CF 2.5182 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
ML IS 16,90 dBm e dowr 24,075 Mrz M1 1 18,71 0Bm B down 8 Wz
T 1 -8.15 dém o8 26.00 di 1 1 ~5.81 dbm B 26.00 di
T2 1 -8.53 dBm Q factor 1005 T2 1 ~8.67 dBm Q factor 4.1
Ready  WAARAINAD i ) Ready  WRANAIN 7

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

Date 22 MAY 2017 174042

Date 22 MAY 2017 181824

Spectrum Spectrum L
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz Rof Leval 30.00 dBm  Offset 11650 d6 w RBW 1
b att 30de  SWT 7.5 s @ VBW 3MHz  Mode Auto FFT e At 30 SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
Count 100/100 SGL Count 100/100
W @ 17k Max
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] Ve i - |~ ) S
-30 df — =30 df
40 -0
50 dam 50 daim
“60 -50
CF 2.50695 GHz 1001 pts Span 50.0 MHz CF 2.5953 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | | | Function_ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML IS z nde dowr 25,025 Mz M1 It 55 iz 15.61 dBm nde down 28,57 Mz
T 1 -0.02 dem o8 26.00 di 1 1 ~10.35 dém ndB 26.00 di
T2 1 D55+1 GHx -10.14 dBm Q factor 103.9 T2 1 9.61 dBm Q factor 6.6
w — w —y
Ready WRANRAAAD A | Ready URARRTAAD 4

Highest Channel / 20MHz+5MHz

Highest Channel / 20MHz+10MHz

Date 22 MAY 2017 18.4412

Date 22 MAY 2017 183147

Spectrum : Spectrum :
Ref Lovel 30.00 dBm  Offset 11,50 02 w RBW 1 MHz Ref Loval 30.00 dBm  OFfset 1150 08 w RBW 1 M)
o att 30dB SWT 75us @ VAW 3MHZ  Moda Auto FFT e At J0dn SWT 9.4 1S @ VBW 3MHZ  Moda Auto FFT
c SGL Count 100/100
CEEY] 7 GEEY] 37 Anm
s 26779000 GHz ey 130 GHz
£a.ch nehy 00 ) 0,00 X iy 26.00 8|
- <\ s AN LN ‘-.\ 25 075000000 MHz e L TDATIYIN S s By, 29010000000 MHz
atactor \ 106.8 7 ¥ alfetis 9.1
A} J
0 dirn
it i \{
1 -10d x i
Uz i
B VA 2 e = ~
-30 d8 -30 d8
40 dém =40 dém
50 dBm 50 dbim
-60 50
CF 2.68085 GHz 1001 pts Span 50.0 MHz CF 2.6773 GHz 1001 pts Span 60.0 MHz
arkar arker
Type | Rt | e | X-valug |__¥walus | Function | Function Result | Type | Raf | Tre| X-valug |___rvalue | Function | Function Result |
M1 s 2.677903 18.23 dBm Nog dawn 25.075 MHz M1 1 C 16.37 dBm ndg dowr 2
T1 1 6406 -8.28 dEm ndB 26.00 T1 1 ndB
T2 1 2.690041 GHz 2 dbm Q factor 106.8 T2 1 Q factor
Ready ) Ready
&

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : HDT56WD1

Page Number
Report Issued Date
Report Version

: Al60of A92
. May 29, 2017
. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG732707-01

LTE Band 41

16QAM

Lowest Channel / 20MHz+15MHz

Lowest Channel / 20MHz+20MHz

Spectrum

Ref Loval 3000 dBm  Offset 1180 d8 w RBW 1§ MHz

Offset 11,50 d& w RBW L

Date' 22 MAY 2017 232854

Date’ 22 MAY 2017 23.49.00

e Att 30de  SWT 9.5 us @ VBW 3MHz  Moda Auto FFT SWI 114 Us @ VAW 3 Moda auto FFT
SG1. Count 100/100
Max
mili] 30 dBm| Mili] 1645 dBmy|
- M1 510 Gz - 2.5120630 GHZ
Eaca X ndi 00 08 L ndi 26.00 48
1t AL Aoy 4 i iz 1t A N A e 19. 560600000 MH2
T - V17 64.5)
| . ! \ \
0 dem + - 0 dem / 4
| v i [ {:
10 de k ! a0 de ¥
A L .- o TN/ |
AL/ - 2t gpred AN ) s
L o i Vi b
- =30 b
4D df 40 df
50 dam 50 daim
60 60
CF 2.51455 GHz 1001 pis Span 70.0 MHz CF 2.51539 GHz 001 pts Span B0.0 MHz
Markar Markar
Typa | Rof | Tre | | Function__| Function Result | Type | Raf | Tre | Y-value | Function_ | Function Result |
ML IS z e dowr 34 655 bz M1 1 18,45 dBm B down 5356 MHz
T 4 B 26,00 08 1 1 ~5.94 dbm ndB 26.00 di
T2 1 -8,43 dBm Q factor 4 72 1 -9.38 dBm Q Factor 63.5
Ready BRARANAAD G & Ready LLELLTL] P ]

Middle Channel /

Middle Channel /

20MHz+20MHz

Date' 22 MAY 2017 233856

Date’ 22 MAY 2017 2351 45

Spectrum Spectrum
Ref Loval 30.00 dbm  Offset 1180 d8 w RBW 1 MHz Rof Leval 30.00 dBm  Offset 11680 d6 w RBW 1 MHz
b att 30de  SWT 9.EUs @ VBW 3¥Hz  Mode auto FFT e At J0dE  SWT  1l4us @ VBW 3MHz  Mode auto FFT
Count 100/100 SGL Count 100/100
W @ 17k Max
mili] 16.06 4B Mili] 15.18 dBm|
, 2 5900840 GHz , 5769560 GHy
el i, e ndii 2600
2 14.895000000 S s e Bwr 19, 640000000 &
10 \ 10 e
] \ 74.2 To0mssp 65.0)
\/ | | \
0 dBrm - 0 dérn i t
] ] |
10, de ) -10 de . \I
1 | \
B - - 2 - —
¥a o g A
=30 o = ~30 df -
40 -0
50 dam 50 daim
“60 -50
CF 2.50415 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 80,0 MHz
Markar Markar
Typa | Rof | Tre | X-valug Function__ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML IS e down 34,895 Mz M1 1 3 15,12 gBm s down 3.6 Mz
T 4 o8 26.00 di 1 1 ~9.57 dbm ndB 26.00 di
T2 1 Q Factor z T2 1 -11.45 dBm Q factor 0
w — w —y
Ready WRANRAAAD A | Ready URARRTAAD 4

Highest Channel / 20MHz+15MHz

Highest Channel / 20MHz+20MHz

Spectrum

Ref Lovel 30.00 dBm  Offset 11.80 08 & RBW L MHZ

b Att 30dE SWT 950Us @ VAW 3MHz  Mode Auto FFT

Spectrum

Ref Loval 30.00 dém
b Att 30.dB
SGL Count 100/100

Offsat 11,50 d2 & RBW 1 M)
SWT 114 Us & VAW 3 M)

Moda Auto FFT

[EEN] EE] 16,50 ABmm
g 6 ey 2 6564750 GHz
e ndiy SRl ndiy 26,00 8|
-~ o By - 14. 825000000 MHz - ., o Byi 19. 560000000 &
5 7 faoty, S , 76.8 ¥ 7 [[ = 1
/ \ / \l{
0 dem t + 0 dim +
1 i 1 / :
10d : . . k
A | | |
A | ~ m
-2 T & =
N S
a0 ds — -30 8
0 diny =0 din
50 dim 50 dim
-60 50

CF 2.67365 GHz 1001 pts

Span 70.0 MHz

CF 2.6701 GHz

1001 pts

Span 80,0 MHz

arker
Type | Rt | e | Function_|
M1 1

arkar
Type | Raf | Tre|
M1 1

Function Result X-valug | ¥walue | Function | Function Result |
Nog dawn 24,825 MHZ 18.50 dBm ndg dowr 3 z
T1 1 ndB 26.00 T1 1 =0.83 dBm ndB
T2 1 Q factor T2 1 -10.47 dBm Q factor
Ready L} Ready 2

Date 22 MAY 2017 23.4112

Date 22 MAY 2017 235417
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732707-01

Occupied Bandwidth

FCC ID : HDT56WD1

Mode LTE Band 41 : 99%0BW (MHz)
QPSK
BW 5MHz+20MHz 10MHz+20MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 22.93 27.99 28.47 32.73
Middle CH 23.03 27.63 28.29 32.87
Highest CH 23.48 27.81 28.53 32.73
BW 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 23.18 27.93 32.59 37.32
Middle CH 23.43 27.93 32.94 37.56
Highest CH 23.28 27.87 32.80 37.16
Mode LTE Band 41 : 99%0BW (MHz)
16QAM
BW 5MHz+20MHz 10MHz+20MHz 15MHz+15MHz 15MHz+20MHz
Lowest CH 23.18 27.75 28.59 32.45
Middle CH 23.03 27.81 28.35 32.24
Highest CH 22.98 27.93 28.47 32.38
BW 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Lowest CH 23.13 27.93 32.59 37.24
Middle CH 23.08 27.81 32.52 36.84
Highest CH 22.73 27.69 32.52 37.24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732707-01

LTE Band 41

QPSK

Lowest Channel / SMHz+20MHz

Lowest Channel / TOMHz+20MHz

Spectrum v Spectrum
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz el Leval 0.0 Offsat 11680 06 w RBW 1 MHz
e Att 0cd8 SWT 7Eus @ VBW 3MHz  Mode Adto FFT e At B SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
[ETEN] 70.36 dBm)| mif1]
00 z
20 da —f— 20 da ¥
Sl Oct By 22 oS P Oce B 27.992
v \ s ) N ey ce By :
10 m T — i T 10 m . e, e — ~T Y
! I N % 1 = 1
/ { \
0 dem { T 0 dem 1 4
/ \ )
10, d — \\ -10 de | |
[ |
= ~ o = =
\ s 1 o
4D df 40 df
50 dam 50 daim
60 -0
CF 2.50515 GHz 1001 pts Span 50.0 MHz CF 2.5087 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
ML IS z 20,38 gBm M1 3 18.13 dbm
T 4 2 11.93 dém Occ Bw 22.927072527 MHz 1 1 10.13 dbm Occ Bw 27.692007992 MHz
T2 1 2.5194357 GHz 6,47 dBm T2 1 8,18 dim
v — - —
Ready  WEANINAD w8 4 Ready  WHNRNINAD e 4

Date’ 22 MAY 2017 156725

Date’ 22 MAY 2017 1898 48

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

Date 22 MAY 2017 173138

Spectrum L Spectrum
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz Rof Leval 30.00 dim  Offset 1180 d6 w RBW 1 MHz
e Att 0d SWT 7Eus @ VBW 3MHz  Mode Adto FFT SWT 9.4 Us @ VBW 3MHz  Mode adto FFT
SG1. Count 100/100
W
n [ETEN] ARm| Mili] 17.04 dBmy|
" 11 4 5 55440 GHz
it T Oct By - a X Oct By G2 MMz
- v
10 F T g = 10 T T
/ | / | : 3
0 dem + T Q dém T
|
! \ |
T T 7 =,
- \ il e L \ J VA
40 -0
50 dam 50 daim
“60 -50
CF 2.58965 GHz 1001 pts Span 50.0 MHz CF 2.5908 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | | Function_ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML IS M1 1 E z 17.04 dBm
T 1 Occ Bw 23.026973027 MHz 1 |1 2.5789710 Gh: 9.57 dém Occ Bw 27.632367632 MHz
T2 1 72 1 2.6065043 GHz 6,48 dim
w — w ve o
Ready BRARANAAD A 4 Ready URARANAAY G g

Date’ 22 MAY 2017 18:03.01

Highest Channel / 5SMHz+20MHz

Highest Channel / 10MHz+20MHz

Spectrum

=

Ref Lovel 30.00 dBm  Offset 11.80 08 & RBW 1 MHZ

Spectrum

Ref Loval 30,00 dBm  Offset L1580 08 & RBW L

SWT 75us @ VBW 3MH2  Mode Auto FFT odB SWT 9.4 U5 @ VBW 3 - —
Ml 19.07 A - —
- 2.6671070 C . ‘ :
20de J» 5 Oce By 19, 476523477 MHz 20 de ‘ :
10°dEim _— [ - i .
/ == i A RV \ ' | .
] A :
0 dBrm / , e ‘I :
| ‘ ‘ \‘
10.d ! \
/ | -
e ] i 1 I~ o~ > o =
o -20.ds
0 dim 0 dm
50 dam —
&0 ”
GF 2.67415 Gz 1001 pts Span 50.0 MHz CF 2.6728 GHz 1001 pts §pan 60.0 MHz

arkar arker

Type | Rt | e | Function_| Function Result | Type | Raf | Tre| X-valug | rvalue | Function | Function Result |
M1 s M1 1 661 1 9 dBm
T1 1 Oce Bw 23.4; 3477 MHZ T1 1 9.11 dBm 27.812187812 MHz
T2 3 T2 1 6,64 dBm

—
Ready BRARAAARD

Date 22 MAY 2017 155221

—
Ready [CECETECY ) 7

Date 22 MAY 2017 18:04 50
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SPORTON LAB. FCC RF Test Report

Report No. : FG732707-01

LTE Band 41

QPSK

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz

Date 22 MAY 2017 185255

Spectrus ks Spectrum
Ref Loval 30.00 dBm  Offset 1150 d2 w RBW 1 MHz Rof Leval 30.00 dBm  Offset 11680 d6 w RBW 1 MHz
o att 1d SWT G4 us @ VBW 3MHz  Mode auto FFT o Att JodB SWT 9.5 us @ VBW 3 MHz  Moda Adto FFT
Count 100/100 Count 100/100
Pl Max Pl Max
WALl [EIET] 1644 aBm
20 dai 20 del S
- X Oct Bw . Oct Bw 12
Ty VA [ P i -~
10 dem e 7 Sama- s 10 e
7 7 =am T 7 LV Fry
0 dBrm + “ 0 dérn
| \ f
10 dp | + a0.dp I
= j L AN ‘
L5y 1 p= — ] w I s a
4D df 4D di
50 dam 50 daim
40 50
CF 2.511 GHz 1001 pts Span 60.0 MHz CF 2.51205 GHz 1001 pts Span 70.0 MHz
Markar Markar
Typa | Rof | Tre | Function__| Function Result | Type | Raf | Tre | Y-value | Fun Function Result |
ML IS M1 3 1644 dbm
T 1 Occ Bw 20.4715208472 MHz 1 1 10.36 dem 32.727272727 MHz
T2 1 72 1 6,45 dim
v — - —
Ready GRANAAAD A 4 L Ready URARANAAD S 4

Date’ 22 MAY 2017 23 16 42

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

Date' 22 MAY 2017 20 10.07

Spectrum Lo Spectrum
Ref Loval 30.00 dbm  Offset 1150 d8 & RBW 1 MHz Rof Leval 30.00 dBm  Offset 1180 d6 w RBW 1 MHz
e att 1d SWT 9.4 us @ VBW 3MHz  Mode Auto FFT o At 0B SWT 9.5 U @ VBW 3MHz  Moda Adto FFT
Count 100/100 Count 100/100
 Mas Wan
[ETEN] Mili] 5 ABm|
20 dal 20 U8 039000 GHz
Oct Bw 2B.2 Oct Bw 7 MMz
10 - = = 1 e 10 oo -
/ \/ N 7 Y
0dem i ] i 0 dérn ‘f t :
\ |
s ] | - ] \
. T \ | |
208~ = — — -2 e — r
= T
i, il e o :
-30 db ~30 df
40 -0
50 dam 50 daim
“60 -50
CF 2.599 GHz 1001 pts Span 60.0 MHz CF 2.59195 GHz 1001 pts Span 70.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | | Function_ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML IS 5 aBm M1 1 E: 15.55 gBm
T 1 2 0.14 dBm Occ Bw 20.291708292 MHz 1 1 5.15 dém Occ Bw 32867122867 MHz
T2 1 741 dBm T2 1 7.58 dim
w — w oy
Ready GRANAIAAD A 4 Ready URARRTAAD 4

Date’ 22 MAY 2017 232038

Highest Channel / 15MHz+15MHz

Highest Channel / 15MHz+20MHz

Date 22 MAY 2017 20:07.43

Spectrui kia Spectrum
Ref Leval 30.0 Offset 1150 08 = RBW I MHz Ref Loval 30.00 GBm  OFfset 1150 08 w RBW I MHz
SWT 9.4US @ VBW 3MHZ  Mode Auta FFT e att J0dn SWT 9515 @ VBW 3MHz  Moda Auto FFT
SGL Count 100/100
Max
Mal1l 16.90 dBm| mati]
o 3 GHz 4t I
£a.ch = = 31 MHz| 0,00 Oc 12
10 = = —— 10°ds s = 7 = e i
/ \ \ Shaal ¢ v
f ¥ \ i / \
0B / i 0 dBrm [ ﬁ
10 di ! ‘l -10 df ]
| ‘ \
I de = =t = S i a— T - e
> 7 A

-30 d8 -30 d8
40 dém =40 dém
50 dBm 50 dbim
-0 50
CF 2.675 GHz 1001 pts Span 60.0 MHz CF 2.67145 GHz 1001 pts Span 70.0 MHz
arkar arkar
Type | Rt | e | X-valug |___¥walus | Function | Function Result | Type | Raf | Tre| X-valug |___rvalue | Function | Function Result |

M1 s 16.90 dBm M1 1 66, r4

T1 1 9.01 dBm Oce Bw 28.531468531 MHz T1 1 Oce Bw 32.727272727 MHz

T2 1 8.58 dBm T2 1

— —
Ready BRARAAARD | Ready [CECETECY ) 7

Date 22 MAY 2017 232243
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732707-01

LTE Band 41

QPSK

Lowest Channel / 20MHz+5MHz

Lowest Channel / 20MHz+10MHz

Spectrus ks Spectrum L s
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz el Leval 0.0 Offsat 11680 06 w RBW 1 MHz
b att 0 SWT 7Eus @ VBW 3MHz  Mode Adto FFT e At B SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
[ETEN] 16.74 dBm)| Mili] 6,74 dBmy|
A4 o ! A0 GHEx A0 ol
i =i Oct 8w 29.1 . Lie _ Oce By 27
o P i e vy \ - o i N A g
f \ /
/ \ i ]
0 dem / 7 0dem ] T
/ A { \
10 dp i a0.dp |
i ‘ / \
- = . |
7 g 3 \/ e ™ A VA A
~30 db
4D df 40 df
50 dam 50 daim
40 50
CF 2.51185 GHz 1001 pts Span 50.0 MHz CF 2.5953 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
M1 | T 16,74 dBm M1 | Y 16,74 dbm
T 4 .62 dEm Occ Bw 23176823177 MHz 1 1 5.43 dém Occ Bw 27.632067932 MHz
T2 1 9.05 dBm T2 1 8,76 dBm
g — g
Ready URANRAAAD 4 Ready LLECETE] 4

Date 22 MAY 2017 174837

Date’ 22 MAY 2017 181856

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

Spectrul

[a

Spectrum

Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz Rof Leval 30.00 dim  Offset 1180 d6 w RBW 1 MHz
e Att 30de  SWT 7Eus @ VBW 3MHz  Mode Adto FFT e At 30 SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
SG1. Count 100/100 SGL. Count 100/100
W @ 17k Max
[ETEN] ARm| Mili] 16.15 4Bm)|
" ) z " " 0 GHz
it Ocg By - ¥ = Oct By 27 67992 MHz|
! e | e A N T e P el 1V, -
10 ) 10 7 7 =
/ \ {
0 dem I, 0 dem ] ;
10 de | 10 db ! 4
|
/ ! ~ ) “
20 d + o4 =
gt I \ o - - s g o I
=30 o -30 d@
40 -0
50 dam 50 daim
“60 -50
CF 2.50695 GHz 1001 pts Span 50.0 MHz CF 2.5182 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | | Function_ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML IS M1 It 16,15 gBm
T 4 .32 dem Occ Bw 23.426573427 MHz 1 1 895 dém Occ Bw 27 932067932 MHZ
T2 1 10,11 dBm T2 1 8,63 dim
w — w oy
Ready  ENNNNNAD 8 4 Ready NNNNREAD 4

Date' 22 MAY 2017 17.49.00

Date’ 22 MAY 2017 1816 56

Highest Channel / 20MHz+5MHz

Highest Channel / 20MHz+10MHz

L5 Spectrum
Offset 1160 08 w RBW 1 MHz Rof Loval 30.00 d8m  Offset 1160 02 w RBW 1 MHZ
SWT 75us @ VBW 3MH2  Mode Auto FFT J0dn SWT 9.4 Us @ VBW 3MH2  Moda Auto FFT
ount 1007100
Malil EE] 1636 Ao
S5H ! e 2.6675300 GHz
e OCTBv 23.27 SR ¥ o Oce Bw 278721270872 MMz|
it e el B | Ti- ¥ e B ey ¥
10 - 104 F = -
f \ /
0 dBm - \‘ 0 dBrm /
{ \ i( |
10 di f T -10 df 4
| \ / 1
AL -~ e \ -
= ¥, P il | 7 = N e
-30 d8
=40 dém
50 dam 50 dam
-60 50
CF 2.68085 GHz 1001 pts Span 50.0 MHz CF 2.6773 GHz 1001 pts Span 60.0 MHz
arkar arker
Type | Rt | e | X-valui | Function_| Function Result | Type | Raf | Tre| X-valua | rvalue | Function | Function Result |
M1 s 2.6867! M1 1
T1 1 9.84 dBm Oce Bw 23.276723277 MHI T1 1 278
T2 3 9.63 dBm T2 1 9.98 dbm
— —
Ready BRARAAARD | Ready [CECETECY ) |

Date 22 MAY 2017 184502

Date 22 MAY 2017 18.2812
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SPORTON LAB. FCC RF TeSt RepO rt Report No. : FG732707-01

LTE Band 41
QPSK
Lowest Channel / 20MHz+15MHz Lowest Channel / 20MHz+20MHz

Spectrum Spectrum
#ef Loval 30.00 dBm  Offsat 11 60 9B w RBW 1 Mz Rof Leval 30.00 dBm  Offset 11680 d6 w RBW 1 MHz
b At 30dE SWT 9.6 s @ VBW Mz Mode Auta FFT e At J0dE SWT  1l4us @ VBW 3MHz  Mode auto FFT
SeL Count 100/100 Count 100/100
817k Max Pl Max
Mili] Mili] 16.31 dBm|
- X o 2.5100660 Gz
X Yo Bw 3 T X Oct By 37.922
= } A % = " = o
i ’ \[/
a f | \ 3 | [
i i dem ; 1 i
| |
10 ; - -10 de 4
= T t — —
0 = AT
W v v |~ ! il
4D d8 BLY
=0 50 daim
60 do 50
| CF 2.51455 GHz 1001 pts Span 70.0 MHz CF 2.51539 GHz 1001 pts Span 80.0 MHz
Marker i i Markar
Type | Ref | Tre | | Function | Function Result Type | Ref | Tre | ¥-value 1 Function Result |
[ | M1 1 1831 0Bm
T1 if Gce Bw 32, 587412587 MHz s | 8.95 dbm Gcc Bw 37 77323 MHz
T2 1 | T2 1 5.99 dBm
- — — —
B § Ready [TIT] ) L Ready URARRAAAY |
Dale: Z2MAY 2017 232820 Date 22 MAY 2017 23.48.22

Middle Channel / 20MHz+15MHz Middle Channel / 20MHz+20MHz

Spectrum I'w Spectrum
fef Lovel 30.00 dbm  Offset 11.60 9B w RBW 1 Mz Rof Leval 30.00 dBm  Offset 11680 d6 w RBW 1 MHz
e At 3028 SWT 9.6 45 @ VBW Mz Mode Auta FET e At 0B SWT  1l4us e VBW 3MHz  Mode auto FFT
SeL Count 100/100 Count 100/100
@ 17k Max Man
Mili] 10 divm MLl
& ! 2 3
M X yor: Bw 203706 L Oce Bw 17.56
10 i el = ! | ‘v 10 - . X
= 2oy A B i 7 z S
/ v \ [ |/ L
0 F + Q dém r T
[ | / I I
10 |{ “ - b
e | |
-20 B = Y o ) .
o\ S Y =N P ; v = \ -
a0 i~
4D d8 -0
S0 50 daim
60 do 50
CF 250415 GHz 1001 pts Span 70.0 MHz CF 2.593 GHz 1001 pts Span 80,0 MHz
Marker i i Markar
Type | Ref | Tre | X-value | | Funetion | Function Result Type | Ref | Tre | ¥-value | _Function__| Function Result |
ML 1 E) M1 1
11 i Gce Bw 32,637062337 MHz 1 1 Occ Bw 37562437562 MHz
T2 1 T2 1
Y m— - -r —
J = Ready  WRNRNININ WS 4 L Ready URARATAAD 4
Dale Z2MAY 2017 23:28.14 Date 22 MAY 2017 235212

Highest Channel / 20MHz+15MHz Highest Channel / 20MHz+20MHz

Spectrum Spectrum
ELR Offset 1150 08 = RBW L MHz Ref Loval 30.00 GBm  OFfset 1150 08 w RBW I MHz
SWT 9.5Us @ VBW 3MHZ  Mode Auta FFT e At 30dR  SWT  1.4us & VBW 3MH2  Moda Auto FFT
SGL Count 100/100
Max
CEEY] GEEY] 1530 dom|
: 510 GHz
20 del 20 de 10 GHz
= Oce By 12,7 P Oce By 17 62 MMZ|
Tl A i A s
10d - [ P - 10 e ~ -
7 \; 1 . R TV
0 B : d 0 dBrn {
f | I I
10.d F -10 df
o W ; f hatl Y
-30 d8 -30 d8
40 dém =40 dém
50 dBm 50 dbim
-60 50
CF 2.67365 GHz 1001 pts Span 70.0 MHz CF 2.6701 GHz 1001 pts Span 80.0 MHz
arkar arker
Type | Rt | e | X-valug |___¥walus | Function | Function Result | Type | Raf | Tre| X-valug | |_Function_| Function Result |
M1 s 2 15.84 dEm M1 1 2.650151 GHZ o
T1 1 8.73 dBm Oce Bw 32.797202797 MHz T1 1 .3 7.47 dBm Oce Bw 37:162837163 MHz
T2 1 7,95 dbm T2 1 7,50 dBm
—
[ ) R 7)
eady > [ cady  LAANMIAAD WS )
Dete 22 MAY 2017 234148 Date 22 MAY 2017 2353 44
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732707-01

LTE Band 41

16QAM

Lowest Channel / 5SMHz+20MHz

Lowest Channel / TOMHz+20MHz

Spectrus ks

Ref Loval 3000 dBm  Offset 1180 d8 w RBW 1§ MHz

b Att 0dB SWT 7.5 us @ VBW 3MHz  Mode auto FFT

Spectrum L s

Ref Leval 0.0 Offset 1150 d& w RBW 1 MHz
b Att B SWT 9.4 Us e VBW 3 MHz

Moda Auto FFT

il ag

OcT By 73.3

[EIEY] 19.91 dBm|

[ETEY] 19,63 (B

CF 2.50515 GHz 1001 pts Span 50.0 MHz CF 2.5087 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
ML IS 1661 dBm M1 1 1063 dbm
T 4 5.97 dim Occ Bw 23176823177 MHz 1 1 10.67 dem Occ Bw 27,752
T2 1 7 44 dBm T2 1 6,02 dBm

—
Ready  WAARANNAD W

Date’ 22 MAY 2017 15°67.08

Ready LLELLTE]

Date’ 22 MAY 2017 1888.23

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+20MHz

Date 22 MAY 2017 173041

Spectrus Lo Spectrum L
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz Rof Leval 30.00 dim  Offset 1180 d6 w RBW 1 MHz
e Att 30de  SWT 7Eus @ VBW 3MHz  Mode Adto FFT e At 30 SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
SG1. Count 100/100 SGL. Count 100/100
W @ 17k Max
5 [ETEN] ARm| Mili] 16.13 dBm)|
S x| z - 2 5071440 GHz
ad Oct Bw Oct Bw 27.812187812 MMHz|
¥ Tl
10 dEm s — — 10 - -
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\
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Vs ey s P v N
~30 df
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“60 -50
CF 2.58965 GHz 1001 pts Span 50.0 MHz CF 2.5908 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | Y-valua | Function_ | Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
ML IS 20,73 dBm M1 It 18.13 9Bm
T 1 a.91 dem Occ Bw 1 1 .37 dém Occ Bw 27.812187812 MHz
T2 1 6,65 dBm T2 1 9,46 dim
w — w oy
Ready WRARNIAAD A g Ready URARATAAD 7

Date’ 22 MAY 2017 18:03.35

Highest Channel / 5MHz+20MHz

Highest Channel / 1T0MHz+20MHz

L5 Spectrum
Offset 1150 08 = RBW I MHz Rof Loval 30.00 d8m  Offset 1160 02 w RBW 1 MHZ
SWT 75us @ VBW 3MH2  Mode Auto FFT J0dn SWT 9.4us @ VBW 3MHz  Moda Auto FFT
aunt 100/100
CEEY] Malil 57 Ao
x|
20 d8 - 20 d8 5
= Oce Bw 7
7 \ \ ey
10d - = 2 10 2
7 =ap = = / > = W7 Ve
0 dBrm I . 0 dirn ¢
{ \ | 1
10 df i -10.di i |
/ = |
P - = L, i e |
Y[ - L = ]
30 db 30 —— =
40 dém =40 dém
50 dam 50 dam
-60 50
CF 2.67415 GHz 1001 pts Span 50.0 MHz CF 2.6728 GHz 1001 pts Span 60.0 MHz
arkar arker
Type | Rt | e | X-valug |___¥walus | Function | Function Result | Type | Raf | Tre| Y-value | Function | Function Result |
M1 s 2.668755 21.42 dBm M1 1 1
T1 1 2.665 Oce Bw T1 1 10.17 dBm
T2 1 T2 1 6.12 dBm

—
Ready RN A

Date 22 MAY 2017 155238

—
Ready BAARRTAAD &

Date 22 MAY 2017 18:0435
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SPORTON LAB.

FCC RF Test Report Report No. : FG732707-01

LTE Band 41
16QAM

Lowest Channel / 15MHz+15MHz Lowest Channel / 15MHz+20MHz

Date' 22 MAY 2017 185341

Spectrus ks Spectrum
Ref Loval 30.00 dBm  Offset 1150 d2 w RBW 1 MHz Rof Leval 30.00 dBm  Offset 11680 d6 w RBW 1 MHz
o att 1d SWT G4 us @ VBW 3MHz  Mode auto FFT o At JodB SWT 9.5 us @ VBW 3 MHz  Moda Adto FFT
Count 100/100 Count 100/100
Pl Max Pl Max
[ETEN] Mili] 17.02 dBm)|
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s Oce By 28591408591 i Oce By 32 5 18
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60 -0
CF 2.511 GHz 1001 pts Span 60.0 MHz CF 2.51205 GHz 1001 pts Span 70.0 MHz
Markar Markar
Typa | Rof | Tre | Y-valua | Function_ | Function Result | Type | Raf | Tre | valug | ¥-value | Fur Function Result |
ML IS 16.65 dBm M1 3 17.02 dbm
T 1 .84 dem Occ Bw 20,531408591 MHz 1 1 32447552448 MHz
T2 1 6,89 dBm T2 1
v — - —
Ready  WEANINAD w8 4 Ready  WHNRNINAD e P

Date’ 22 MAY 2017 2316 53

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

Spectrum Lo

Ref Loval 30:00 dBm
b Att

Offsat 11,50 d& & RBW 1 MHz
1 dE SWT G Us e VBW 3 MHz
Count 100/100

Mode Auto FFT

Spectrum

Ref Leval 3000 dbm  Ofset 1150 d& w RBW 1 MHz
bo Att 0dE SWT 9.5 Us e VBW 3 MHz
Count 100/100

Moda Auto FFT

! |1
T2 1

Oce fw 29.351648352 MHz

 Mas Wan
mili] 17.92 dBm| Mili]
" 17440 GHz i
it X Oct By 3 4 - Oct By 12.237
1 A L : B = = x A
/ \ Y S ) Mo NV DA
] ‘ ) A e
0dBm T 0 dem ] .
| \ | |
10 dp | k A0dp |
f ( \
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20w > Yol e 20 _ __f | _
o v \ —— = N \ ~
AN E i \
-30 db ~30 df S
40 -0
50 dam 50 daim
“60 -50
CF 2.599 GHz 1001 pts Span 60.0 MHz CF 2.59195 GHz 1001 pts Span 70.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Y-valua | Function_ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 M1 1 B

8.07 dém Occ Bw
7.65 dBm

T7R2038 MHZ

1 |1
T2 1

—
Ready WRANRAAAD A

Date’ 22 MAY 2017 201021

—
Ready URANRAAAL ]

Date’ 22 MAY 2017 2320 44

Highest Channel / 15MHz+15MHz

Highest Channel / 15MHz+20MHz

Date 22 MAY 2017 20:07.28

Spectrui kia Spectrum
Ref Leval 30.0 Offset 1150 08 = RBW I MHz Ref Loval 30.00 GBm  OFfset 1150 08 w RBW I MHz
SWT 9.4US @ VBW 3MHZ  Mode Auta FFT e att J0dn SWT 9515 @ VBW 3MHz  Moda Auto FFT
SGL Count 100/100
Max
Malil 16.93 aBn)| [EETEN]
£a.ch X Oce B 28,4 goce OccBiv 12.077622378 MHz|
1 e i P 1 ~
e L . , Tk .3
10 T " \ A 3 i \7 W A A
[ \f 3
0B ! - 0 dBrm d
1 | |
10d 1 -10d
o | L j
Ao rral e Al : = =
30 ds - =
40 dém =40 dém
50 dBm 50 dbim
-0 50
CF 2.675 GHz 1001 pts Span 60.0 MHz CF 2.67145 GHz 1001 pts Span 70.0 MHz
arkar arkar
Type | Rt | e | X-valug |___¥walus | Function | Function Result | Type | Raf | Tre| X-valug |___rvalue | Function | Function Result |
M1 s M1 1 r4 17.72 dém
T1 1 Oce Bw 28471528472 MHI T1 1 9.44 dBm Oce Bw 32377622378 MHz
T2 1 7.46 dBm T2 1 3.33 dBm
— —
Ready BRARAAARD | Ready [CECETECY ) |

Date 22 MAY 2017 232206
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732707-01

LTE Band 41

16QAM

Lowest Channel / 20MHz+5MHz

Lowest Channel / 20MHz+10MHz

Date 22 MAY 2017 174653

Date’ 22 MAY 2017 1816 37

Spectrus ks Spectrum L s
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz Rof Leval 30.00 dBm  Offset 1180 d6 w RBW 1 MHz
b att 0 SWT 7Eus @ VBW 3MHz  Mode Adto FFT e At B SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
[ETEN] 17.11 dBm)| Mili] 16,95 dpmy|
s 008110 GHz e
s - = A 23.17 i - Oct By 27
- aaa I £ . ~ S r
! 1 R 5 / /
0 dem 7 i 0 dem
16 | | i
L~ ||
] o=
o — A [
- . d ¥ WV
~30 db
4D df 40 df
50 dam 50 daim
40 50
CF 2.51185 GHz 1001 pts Span 50.0 MHz CF 2.5182 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Function__| Function Result | Type | Raf | Tre | ¥-value | _Function | Function Result |
ML 13 2.500811 M1 1 18,95 dbm
T 4 Occ Bw 23.126873127 MHz 1 1 .36 dém Occ Bw 27.692067932 MHz
T2 1 T2 1 8,78 dim
aid —m -
Ready URANRAAAD 4 Ready LLECETE]

Middle Channel / 20MHz+5MHz

Middle Channel /

20MHz+10MHz

Date 22 MAY 2017 174338

Date’ 22 MAY 2017 18.21.04

Spectrus Lo Spectrum L
Ref Loval 30.00 dbm  Offset 1180 d2 w RBW 1 MHz Rof Leval 30.00 dim  Offset 1180 d6 w RBW 1 MHz
e Att 30de  SWT 7Eus @ VBW 3MHz  Mode Adto FFT e At 30 SWT 9.4 us @ VBW 3MHz  Moda Auto FFT
SG1. Count 100/100 SGL. Count 100/100
W @ 17k Max
[ETEN] .94 4Bm)| Mili] 17.04 dBmy|
" 1 z " 2 5059050 GHz
e . v 23.076 i Oct Bw 27.812187812 MMHz|
Vad® | s o~ z A ™ v Rl
10 . 10 = ; ]
\ T
0 dem 0 dem / -
i [ ‘ o / |
/ \ |
21" "
L 7 ¥ S i X 1) =
J SN
~30 df
40 -0
50 dam 50 daim
“60 -50
CF 2.50695 GHz 1001 pts Span 50.0 MHz CF 2.5953 GHz 1001 pts Span 60.0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Y-valua | Function_ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML IS 15,94 dBm M1 It 2.5 17.04 dBm
T 4 845 dem Occ Bw 23.076923077 MHz 1 1 7.85 dém Occ Bw 27812187817 MHZ
T2 1 8.77 dBm T2 1 7.43 dim
w — w oy
Ready GRANAIAAD A 1 Ready URARRTAAD 4

Highest Channel / 20MHz+5MHz

Highest Channel / 20MHz+10MHz

Date 22 MAY 2017 18 4445

Date 22 MAY 2017 18.27 53

L5 Spectrum
Offset 1150 08 = RBW I MHz Ref Loval 30.00 GBm  OFfset 1150 08 w RBW I MHz
SWT 75us @ VBW 3MH2  Mode Auto FFT 30dR SWT 9.4us @ VBW 3MHz  Moda Auto FFT
aunt 100/100
Malil 6.67 ABn| [EETEN] 13.97 ABny|
1o .
20 de - - - 3 ’ <250 s - Oce Bw
L~ TN A 2 L~ f o e N, O
10 10°d
' \
0 dBrm 1 0 dirn : 5
1
L 1 | \
10 df + t -10.di +
/ \ | {
/’ i < a0l — el S ,
P AN C T 7 =
-30 d8 -30 d#
40 dém =40 dém
50 dBm 50 dbim
&0 50
CF 2.68085 GHz 1001 pts Span 50.0 MHz CF 2.6773 GHz 1001 pts Span 60.0 MHz
arkar arker
Type | Rt | e | X-valug |__¥walus | Function | Function Result | Type | Raf | Tre| X-valug |___rvalue | Function | Function Result |
M1 s 2.6859 dBm M1 1 14,97 dBm
T1 1 8.77 dBm Oce Bw T1 1
T2 1 8.17 dBm T2 1
— —
Ready BRARAAARD | Ready [CECETECY ) |
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SPORTON LAB. FCC RF Test Report

Report No. : FG732707-01

LTE Band 41

16QAM

Lowest Channel / 20MHz+15MHz

Lowest Channel / 20MHz+20MHz

Date 22 MAY 2017 232832

Spectrui Spectrum
Ref Loval 30.00 dbm  Offset 1150 d2 w RBW 1 MHz Rof Leval 30.00 dBm  Offset 11680 d6 w RBW 1 MHz
e At B SWT 9.5 s @ VBW 3MHz  Mode auto FFT e At 30 SWT  1l4us e VBW 3MHz  Mode auto FFT
Count 100/100 Count 100/100
Pl Max Pl Max
Mili] Mmili]
20 dal = 20 a8, % Oce Bw 37.242
o N \ : 1t e SN
1 I~ - 1 i
I’ \ / A . y \ S
A !
0 dem t 0 dem 1
{ \ | \
10 de L 10 db 4
= |
1 -
o T T T | T
» N
4D df 40 df
50 dam 50 daim
40 50
CF 2.51455 GHz 1001 pts Span 70.0 MHz CF 2.5159 GHz 1001 pts Span 80.0 MHz
Markar Markar
Typa | Rof | Tre | Y-value | Function_ | Function Result | Type | Raf | Tre | | Y-value | Fun Function Result |
ML g 16,10 dBm [} 3 15.40 0B
T 1 .31 dem Occ Bw 32587412587 MHz 1 1 7.7 dém 37.242757243 MHz
T2 1 6,42 dBm T2 1 §.21 dBm
v — - —
Ready  WEANINAD w8 4 Ready  WHNRNINAD e P

Date’ 22 MAY 2017 234339

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

Date 22 MAY 2017 233832

Spectrur Spectrum
Ref Loval 30.00 dbm  Offset 1180 d8 w RBW 1 MHz Rof Leval 30.00 dBm  Offset 11680 d6 w RBW 1 MHz
e At B SWT 9.5 s @ VBW 3MHz  Mode auto FFT e At 0B SWT  1l4us e VBW 3MHz  Mode auto FFT
Count 100/100 Count 100/100
ke Max Max
[ETEN] Mili] 17.50 ABm)|
" " 2 5090090 GHz
it Oct By - P X Oct By 36643156843 MHz|
= A Lo ey
2 Y Wk RV 10 Y !
/ = ( / W
0 dem u - 0 dem / 4 -
/ \ | [ \
10 dp I 1 A0dp y \
\ 1
" [ 1 PP i AR | 1
A 7 i L J K v [Wa%s ")
i = / N B i VN A~
=30 o 3 A -30 d@ .
40 -0
50 dam 50 daim
“60 -50
CF 2.50415 GHz 1001 pts Span 70.0 MHz CF 2.599 GHz 1001 pts Span 80,0 MHz
Markar Markar
Typa | Rof | Tre | X-valug | Y-valua | Function_ | Function Result | Type | Raf | Tre | X-value | ¥-value | _Function | Function Result |
ML IS Z1) aBm M1 It E 17.50 9Bm
T 1 2 .87 dém Occ Bw 32517482517 MHz 1 1 dBm Occ Bw 36.643156843 MHz
T2 1 7.55 dBm T2 1 5,00 dBm
w — w oy
Ready  ENNNNNAD 8 4 Ready NNNNREAD 4

Date’ 22 MAY 2017 235201

Highest Channel / 20MHz+15MHz

Highest Channel / 20MHz+20MHz

Date 22 MAY 2017 23.4132

Spectru Spectrum
Ref Loval 30.0 Offsgt 11.50 08 w RBW 1 MHZ Rof Loval 30.00 d8m  Offset 1160 08 w RBW 1 MHZ
SWT 9.5Us @ VAW 3MHz  Mode Auto FFT e At 30dR SWT  11.4us @ VAW 3MH2  Mode Auto FFT
SGL Count 100/100
Max
Malil Malil 16.45 ABm
20d A5 i P 6587510 GHz
R0 ) T ah Oce B t 0,00 X = Ot By 17.242757240 MHz]
104 — — 10 - R
! \ ./ Y 7 T \ Vv, J‘“ .
i - 5
0 dBrm , 0 dirn f : i
[ | J ! \
10 di f T 10 t
- \ - i \
ETRE 2 - A0 dBen = S
17 : T o
I [~ v . ! / sl ¥
30 d8 - 30 db
40 dém =40 dém
50 dam 50 dam
&0 50
CF 2.67365 GHz 1001 pts Span 70.0 MHz CF 2.6701 GHz 1001 pts Span 80.0 MHz
arkar arker
Type | Rt | e | X-valui | Function_| Function Result | Type | Raf | Tre| X-valua | rvalue | Function | Function Result |
M1 s M1 1 r4 16.45 dBm
T1 1 . Oce Bw 32.517482517 MHz T1 1 7.25 dBm Oce Bw 37.242757243 MHz
T2 3 7.38 dBm T2 1 4,77 dbm
— —
Ready WRANRAAAD 4 Ready [CECETECY ) 7]

Date 22 MAY 2017 235355
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SPORTON LAB.

FCC RF Test Report

Report No. : FG732707-01

LTE Band 41 / 5MHz+20MHz

QPSK

Lowest Band Edge / 1RBO and 1RB99

Highest Band Edge / 1RBO and 1RB99

Spectrum

Ref Level 30.00 d8m
nunt 100/100

Offset 1580 d8 Made Auto Swesp
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0 dBm

L

3

Ihl

1
50 dom
L\ P R, SR 0 TSP O L 6
50 — - = —
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2 1.000 MHz 35,15 dbm
300,000 kHz -37.14 dien
100,000 khz 10,46 din
- w—ve
Ready URARANAAD G g

Date’ 27 MAY 2017 033915

Spectrum

f Level 30.00 dBm
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Offset 15,80 d8 Mode Auto Swesp
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—
Ready GRARRAAAD g

Date 27 MAY 2017 03 40 43

Lowest Band Edge / 1RB24 and 1RBO

Highest Band Edge / 1RB24 and 1RBO

Spectrum
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=g LT A4
Tl T
60 .
Start 2.475 GHz 8004 pts Stop 2,521 GHz
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Ready URARANAAD G g

Date 27 MAY 2017 0330.28

Spectrum

Mode Auto Swesp
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Powier Abs |
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dBm

78 dim
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Ready

Oate: 27 MAY 2017 03.40.29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
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URAWRAAAY 4
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Date’ 27 MAY 2017 033826

Spectrum
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Ready
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SEARIIAAD :

Oate: 27 MAY 2017 03 4124
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ea FCC RF Test Report

SPORTON LAB.

Report No. : FG732707-01

LTE Band 41 / 10MHz+20MHz

QPSK

Lowest Band Edge / 1RBO and 1RB99

Highest Band Edge / 1RBO and 1RB99

Spectrum
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Spectrum
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Oate 27 MAY 2017 032833

Lowest Band Edge / 1RB49 and 1RBO

Highest Band Edge / 1RB49 and 1RBO

Spectrum
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Ready URARARAAD 4

Date 27 MAY 2017 032518

Spectrum
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L Ready  HANNNNAY W8 |

Oate: 27 MAY 2017 032822

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
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